Pronovost

OPERATOR'S / PARTS
MANUAL

Al m\\\\m\\ —

ML
P-1624 & P-1824 "

P-1648 & P-1848
P-1672 & P-1872

P-51624 & P-51824
P-51648 & P-51848
P-51672 & P-51872

Dumping forage and grain box

- For running gear mounting
- Tandem trailer mounted

No. C1656 05/03



cd
"o, pronovost.d°:
Copyright © Les Machineries Pronovost Inc., 2003

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

N

R NN

Item Page
Introduction 5
SATELY  cecvrerriciicrnniinsssnticssssnnnicssssssnessssssssssssssssesssssssssssssssssssssssssssssssassssssssssssssssssssssssans 6
GENETAl SATELY ..eoeveiiieiie e e e 6
Safety N OPETAtION .....ccocuviieeiieeiiie et tee et e e e e sea e e e eaeeeaaeesneees 6
Safety wWith Maintenance ...........cceeeeeieeeiiiieiiie et 7
Safety in TTanSPOTT ......cccuviieiiieeiie ettt ae e e e e e es 7
N EY 151 A 1IN (0] ¢ TSRS 7
DECALS ceueerenniriiniiiittinnntecsttecsetecsaeesnteessatesssnessstessstssssstsssssesssstasssasssssassssasssssassnas 8
Maintenance Decals ...........cooiiiiiiiiiiiiii e 8
SEATT-UP cecvrrrricissrniensssnrncssssansecssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssass 9
Basic Start-up Procedures ............cocuiieiiiieriieeiiecee et 9
Maintenance 10
STOTAGE .oveverreerirrnriessssanrecssssannesssssnssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssse 11
SPECIHfICATIONS cuuverierirnrricisssniecssssnnnessssssseesssssssessssssssesssssssssssssssssssssssssssssssssssssssssssssssss 12
Parts LSt cuueeeeiiiiiiiiiiiiiiienitininniecsnencsnnesssssessssnsssssnessssnsssssssssssessssssssssssssssssssssssses 12
Dumping Box P-1624 & P-1824 ..., 14
Dumping Box P-51624 & P-51824 ..o, 16
Dumping Box P-1648 & P-1848 ..ot 19
Dumping Box P-51648 & P-51848 ......cooiiiiiiiiieieeeeeeeee e, 21
Dumping Box P-1672 & P-1872 .....coiiiiiiieieeee e 24
Dumping Box P-51672 & P-51872 ..c.uooiiiiieeeeeeeee e, 27
Canvas roof & galvanized steel 100t ..........ccccvieeiiiieiiieeieeeeeee e 30
Telescopic cylinder #110-00471 .....cccuvvieiieeiieeeieeee e 31
HUD HEOO0T .ot 32
TOrQUE CRATT couaeeeriicnniiiiiinnricniniiccssnnnicsisnssesssssssessssssssssssssssssssssssssssssssssssssssssssssss 33
GATANLIC coueeeeinnriiiteniitiinineeniteesssteessstnesssnsesssnecsssssssssesssssnsssssssssssssssssssssssssssssssssanssss 34






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Dumping Box. It contains
important information which will help you achieve
excellent returns with your PRONOVOST Dumping
Box for years to come.

Please read this manual before operating your Dum-
ping Box and keep it for future reference.

Before using this equipment, you or any other person
who will be using it must familiarize yourself with the
safety recommendations, the operating and safety
instructions. Please read carefully and be sure to
understand and follow all recommendations and
procedures.

In this manual, the right and left sides are identified
while standing at the rear end of the equipment and
facing it.

If you require additional information on your Dumping
Box, please contact your PRONOVOST Dealer.

NOW take a moment to enter the model, serial
number and the date of purchase of your Dumping
Box in the space provided below.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

i ATTINTHE

Figure 1

MODEL: 25
SERIAL NO: Y
DATE OF PURCHASE: &




SAFETY

GENERAL SAFETY
WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol "SAFETY ALERT" is used in this

manual and on the safety decals on the Dumping Box.

It warns you of the possibility of danger. Carefully
read, understand and follow all safety
recommendations before operating the equipment.

1) Careful operation is the best assurance against
accidents. Carefully read this manual and follow
all recommendations before operating this
equipment. It is the owner’s responsibility to
make sure that anyone who will operate the
Dumping Box will read this manual before
operating the equipment.

2) Do not modify the equipment. Any non
authorized modification may affect the efficiency

and/or safety of the equipment.

3) Never operate the equipment with defective parts

or if damaged in any way. Have it repaired before

using it.

4) Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on
page 33.

5) Hydraulic fluids under pressure can damage your
skin. Do not use your hands to locate a leak.

SAFETY IN OPERATION

1) WARNING! Do not overload your trailer, do not
exceed the load capacity indicated in the
specifications on page 12 and 13.

2) Be sure there are no obstructions around the
equipment and that no one stands near the
equipment when in use.

3) Do not operate an engine in a confined or non
ventilated area.

4) Do not perform any adjustments, cleaning, mainte-
nance or repairs with the engine running on the
towing vehicule. Preferably remove the key from
the ignition.

5) Be careful when backing-up, make sure you have
good visibility.

6) Before dumping, make sure that the rear panel is
unlocked.

7) Always travel at a safe operating speed following
regulations and common sense. In the case of
agricultural service tires, follow the manufacturer's
specified safe speed. The road speed should be
such as to maintain full control over steering and
braking.



SAFETY (cont'd)

SAFETY WITH MAINTENANCE

1) Perform maintenance according to
recommendations contained in this manual.

2) Before performing any work under the raised
platform, always install the safety support
provided.

3) If the Dumping Box is hooked up to the tractor
while performing maintenance work, make sure
the engine is not running and preferably remove
the ignition key.

SAFETY IN TRANSPORT

1)

2)

On public roads, use proper safety lights and
check local regulations.

Be alert while driving on the road. Never carry
passengers.




DECALS

SAFETY DECALS MAINTENANCE DECALS

The safety decals are affixed wherever special safety The maintenance decals indicate the points requiring
precautions are indicated. Locate them on the lubrication. Refer to maintenance section for more
equipment and read them carefully. If a decal is details.

damaged, lost or illegible, install a new one. The
following photos indicate where each one must be
installed.

A ATTENTION

1- FOR SAFE OPERATION, FOLLOW INSTRUCTIONS IN OPERATOR'S ),
MANUAL.

2- KEEP AWAY FROM TRAILER WHEN HOPPER IS IN OPERATION. Figure 4 Partno.: A 105

3. IF UNDER TRAILER, PUT SAFETY SUPPORT IN PLACE AND BLOCK

THE WHEELS.

1- POUR UN FONCTIONNEMENT SECURITAIRE, SUIVRE LES
INSTRUCTIONS DANS LE MANUEL D'OPERATION.

- SE TENIR LOIN DE LA REMORQUE LORSQUE LA BENNE EST EN
OPERATION,

. EN TRAVAILLANT SOUS LA REMORQUE, METTRE LA PATTE DE Figure 5 Part no.: A 106
SECURITE EN PLACE ET UTILISER DES CALES POUR BLOQUER LES
ROUES. P 93-02

Figure 2
Decal A Part no.: A110

Figure 3



START-UP

BASIC START-UP PROCEDURES

1) Itis recommended to install the Dumping box
P-1672 or P-1872 on a 15 tons - 4 wheels wagon
with front equalizer bolster.

2) Adjust tire pressure to manufacturer's

specifications.

3) Install wheels on hubs.

4) Set the bolster stakes to obtain 42 1/2" of distance
on the inside of the stakes.

5) Set the reaches to get 138" wheel-base for the
P-1672 and 162" wheel-base for the P-1872.
6) Install the platform on the wagon. The platform
must exceed the base by about 25" in the front.
7) Verify and make sure the platform will not rub
against the back wheels when unloading.

8) To insure the tires will not rub against the
platform, with some models of wagons, you
should raise the platform (front and rear) with
steel raisers. These raisers should provide
sufficient clearance for adequate operation and
unloading.

9) Fasten the platform to the bolsters of the wagon.

10) Assemble the box as shown in this manual

11) Verify if the back door is working properly and
adjust with spacers if need be.

12) Verify the length of the wire cables.

13) Verify if the release mechanism is working
properly and adjust if need be.

14) Lubricate all grease fittings with a good quality
multipurpose grease.

15) Lubricate panel release mechanism with good
quality oil.

16) Install all hydraulic hoses and fittings compatible
with your equipment.

17) Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 33.

18) The single acting cylinder requires only 14.9 litres
(3 1/4 gal.) oil for full extension.

19) Operate the hydraulic system a few times, raising
and lowering the platform in order to remove any
trapped air in the system. Then check the oil level
in the tractor's hydraulic oil reservoir.



MAINTENANCE

Before performing any work under the raised
platform, always install the safety support
provided.

1) Wipe off all grease fittings with a clean cloth
before adding grease in order to avoid injecting
dirt or sand.

2) Repair or replace damaged grease fittings.

3) Lubricate all grease fittings every 20 hours of
operation.

4) Check all bolts on wheels after first 5 hours of
operation and then every 50 hours of operation.

5)

6)

7)

8)

-10 -

Lubricate panel release mechanism every 20 hours
of operation.

Check tire pressure every 50 hours of operation,
adjust according to manufacturer's
recommendation indicated on the tires.

Open, clean and lubricate wheel bearings once a
year.

Check all nuts and bolts once a year. If necessary
use torque chart on page 33.



STORAGE

1)

2)

3)

Store in a cool, dry place.

Install wooden blocks under the axles to keep the
tires off the ground and cover them if left exposed
to the sun.

Keep all piston rods in the retracted position. This
will assure better protection against the elements.

4)

5)

6)

7)

-11 -

Clean your trailer.

Thoroughly inspect all parts of the trailer. Replace
or repair worn or defective parts.

Touch-up or repaint if necessary.

Lubricate all points before storage.




SPECIFICATIONS

DUMPING BOX FOR RUNNING GEAR MOUNTING

MODEL P-1624 P-1824 P-1648 P-1848 P-1672 P-1872
Load capacity All models: 12 tons'’

Capacity without roof (cu. ft.) 242 273 483 545 725 818
Capacity with roof (cu. ft.) - - - - 885 977
Overall length of box 16’ 18 16’ 18’ 16’ 18’
Front width All models: 92 1/2"

Rear width All models: 94 1/2"

Overall width All models: 109"

Overall height 41" * 41" * 65" * 65" * 89" * 89" *
Overall height with roof - - - - 113" * 113" *
Roof section - - - - 24" 24"
Dumping angle All models: 53 degrees

Hydraulic cylinder All models: telescopic 5 sections

Oil volume required All models: 3.93 US gallons - 14.9 litres

Dimensions of sides panels 24" x 96" |24" x 108" | 24" x 96" |24" x 108" | 24" x 96" | 24" x 108"
Number of panels per box 4 4 8 8 12 12
Grain door Standard Standard Standard Standard Option Option
Steel roof weight (lbs) - - - - 406 464
Weight (lbs) 4548 4744 5024 5265 5500 5780

Recommended running gear

All models: 12 to 15 tons

"With 15 tons running gear

* without running gear

Design and specifications subject to change without notice.

-12 -




SPECIFICATIONS

TANDEM TRAILER MOUNTED DUMPING BOX

MODEL P-51624 P-51824 P-51648 P-51848 P-51672 P-51872
Load capacity All models: 12 tons?
Capacity without roof (cu. ft.) 242 273 483 545 725 818

Capacity with roof (cu. ft.) - - - - R .

Overall length of box 16 18’ 16’ 18’ 16’ 18’
Front width All models: 92 1/2"

Rear width All models: 94 1/2"

Overall width All models: 109"

Overall height 71" 71" 95" 95" 119" 119"

Overall height with roof - - - - - -

Roof section - - - - - -

Dumping angle All models: 53 degrees

Hydraulic cylinder All models: telescopic 5 sections

QOil volume required All models: 3.93 US gallons - 14.9 litres

Dimensions of sides panels 24" x 96" |24" x 108" | 24" x 96" [24" x 108" | 24" x 96" |24" x 108"
Number of panels per box 4 4 8 8 12 12
Grain door Standard Standard Standard Standard Option Option
Tires All models: 16.5L16.1 10 ply

Steel roof weight (Ibs) - - - - - -
Weight (Ibs) 6084 6280 6560 6798 7036 7324
Recommended running gear All models: Not required

2For speeds not exceeding 10 MPH.

Design and specifications subject to change without notice.

-13 -



DUMPING BOX P-1624 & P-1824




DUMPING BOX P-1624 & P-1824

REF.

—
QOWONOOOOTP,WN= =

WWWWWWWWWNDNDNNNNNNNNNNN_ S aaaaaaaaaa
ONOO P WN_OOQOONNOODOOPLPWON_,LPOO0OONNOOODCGPR,WOWNN -

PART #

120-03091
120-03101
110-17331
160-08181
Std.
376-46000
120-03071
120-03081
110-17421
Std.
110-00471
110-00401
110-00421
190-04451
190-03831
160-085b51
130-23491
300-38460
300-38490
110-17341
110-14901
300-46520
130-09981
300-40340
319-38310
110-17461
Std.
338-40000
51436
51435
110-17431
110-14971
110-08891
110-08911
150-01811
300-46550
10216
110-08901
120-03851
160-08541
110-17801
Std.
Std.

DESCRIPTION

Front panel ..
Safety prop ..

Cotter PiN T/4" X 2" Ig wueeieiii e
Flat Washer S/4 ... e

Platform ......
Platform ......
Clevis pin 1 1
Grease fitting

JA™ X 7" 1G o
T/4"-28 droit .vveieiei i

Cylinder 5 sections 72" (ref. p. 31) o

Clevis pin for
Clevis pin for

cylinder (at the bottom) 1 1/2" dia. x 10 1/4" Ig...covvvvvininenn...
cylinder (at the top) 11/4" dia. x 9 1/8" Ig .cevvvvviiiiiiiiiiieinn,

Hose 3/8" x 240" Ig + 2 fittings 8UT08 ......iiiiiiiiiii e
Hose 3/8" x 258" Ig + 2 fittings 8UT08 ......ieiiiiiiiiii e

Front stack ..
Washer .......

Bolt 7/16" NC x 4" Ig + nylon locknuUt .......ccoiiiiiiii e
Bolt 7/16" NC x 4 1/2" Ig + nylon locknUt ........cooiiiiiiiiiiiieeee

Side panel....
Side panel....

Bolt 3/4" NC x 5" Ig + nylon [oCknUt ..o

Hook ...........

Bolt 1/2" NC x 2" Ig + nylon [0CKNUT ....ceiniiiii e
Plow bolt 7/16" NC x 1 1/2" Ig + nylon locknut ...,
Rear panel SUP PO ..ot

Spring B-616

NUT 172720 N Lo e ettt ateeaeeanes
Clevis pin T/2" X 1 37784 1g cueneeiiii e
YOKE 1/27-20 NF o e e e e e aeaas
Rod 1/2" fOr l0CK cnni i e
Rod 1/2" fOr l0CK cnni i e

Washer .......

Lock @assembly pivot ...
Clevis pin 3/4" dida. X 3 T/4" 1g «euiniii i

Bolt 3/4" NC
Spring 7/16"
Spring holder

x5 1/2" Ig + nylon locknut ..o
x13/4"i.d. x25/8"0.d. X7 1/2" 19 wevviviiiiiiiiiiiiiiee,

Rear panel (with grain door) ...

Central stack

Rear stack ...

Fitting 3/8" -

90 degrees SWIVEI ..uiuiieiii i

Quick coupler T/2" Male ..oueiriiii i

-15-

QTty
ST <
e &
i d
1 -
.
11
11
5 5
11
1 -
-
2 2
5 5
11
11
11
1 -

S, A NN, 2aNDNDNDNNNEAEAMNMNNDNNPDE OO, DN -



DUMPING BOX ON TANDEM P-51624 & P-51824




DUMPING BOX ON TANDEM P-51624 & P-51824

REF.

OCONOOOPWN= =

PART #

120-03171
120-03191
120-00141
300-46400
Std.
357-62000
110-00491
130-21111
Std.
110-20561
300-40310
Std.
160-8551
160-8541
110-17801
160-00661
110-00443
150-00211
319-38310
300-40400
110-00501
36132
110-00444
W14C16.1
PN-165161
160-08181
110-17461
376-40000
110-17331
110-00401
110-17341
110-14901
110-00421
110-17421
110-00471
110-00441
110-00442
130-23491
190-04451
190-03831
120-03181
120-03201
300-38490
300-38460
Std.
51436
51435
110-17431

DESCRIPTION QT
<
o
e
o
- T 1= T PR 1
- T 1= T PR -
HItCh @SSy . et 1
Bolt 3/4" NC x 3" Ig + nylon [oCknUt ..o 4
Cotter Pin T/4" X 3 T/2M 1g cuniiie i e 1
Castle NUE T 3/4"-5 NC .. ittt aa e 1
SWIVE] MO e e 1
Flat washer 1 13/16" i.d. X 3" 0.d. tceiuiiiiiiiiii e 1
Grease fitting 1/4"-28 straight ........oiiiieiiii e 8
JACK TOO00 1DS wueieitiii i 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut .......ccooiiiniiii e 4
Fitting 3/8" 90 deg. SWIVEl ....ciuiiiiiie i 1
Front Stack ..o 2
CeNtral STACK Lttt e 2
REAI STACK ittt e 2
Bushing 1 3/4" d.i. X 2" d.€. X 3" Ig ceueiuiniii i 4
Right tandem frame ..o e 1
AXIe (Welded) ... 4
Plow bolt 7/16" NC x 1 1/2" Ig + nylon locknut ............c.cooiiiiiiiiiiiine. 4
Bolt 1/2" NC x 3" Ig + nylon [oCkNUt ..o 2
Clevis 1 3/4" dia. X 271 B5/8" Ig «ueueieiniiii e 2
Hub H-8001T aSSemMbIY . .viniiiii i e aaeas 4
Right tandem assembly ..o 1
RiM T16.7 X T4-8 DOUITS vttt e aeeaes 4
Tire 16.5 X 168.T-T0 PIYS ciuiiiiiiiii it aeanes 4
B F= Y = 02 o] o o T 1
Rear Panel SUP PO ..ttt e 2
Flat Washer B/4 ... 1
Front Panel ..o e 1
Clevis pin for cylinder (at the bottom) 1 1/2" dia. x 10 1/4" Ig...cecvvviinnnenn.. 1
R T LT o =1 1 4
R T LT o =1 1 -
Clevis pin for cylinder (at the top) 1 1/4" dia. X 9 1/8" Ig ceevvvviiiiiiiiiinnne. 1
Clevis PIN T T/4" X 7 1g cuee e et 2
Cylinder 5 sections 72" (ref. p. 371) coiriiiiiiii e 1
Left tandem framie ... 1
Left tandem asSemblY ....ciiiiiii i e 1
A4 - 1= o 1= PPN 1
Hose 3/8" x 240" Ig + 2 fittings 8UT08 ......iiiiiiiiiii e 1
Hose 3/8" x 258" Ig + 2 fittings 8UT08 ......iiiiiiiiiii e -
g = 0 o o S 1
g = 0 o o S -
Bolt 7/16" NC x 4 1/2" Ig + nylon locknuUt .......cccoiiiiiiiiiiii e 8
Bolt 7/16" NC x 4" Ig + nylon locknut .........coooiiiiiiiii e 6
SPIING BB B ittt 2
Clevis pin T/2™ X T B7/84" 1g e 1
YOKE T/2"-20 NF ottt 1
RO 1/2" FOr 10CK .t 1

SN, 2N DPDNNDPRRACDPRNNN_, RN O, 2 N, PB1824 <

IA_\NO)mil_‘I



DUMPING BOX ON TANDEM P-51624 & P-51824

REF.

44
45
46
47
48
49
50
51
52
53
54
55
56
57

NI = not illustrated

PART #

110-14971
110-08891
110-08911
150-01811
300-46550
338-40000
110-08901
10216
300-34310
300-46520
130-09981
300-40340
120-03851
Std.

DESCRIPTION

RO T/2™ fOr 1OCK uneeeee e e e
AT T T
Lock @ssembly PivOt ..o
Clevis Pin /4™ X 3 T/ g e e
Bolt 3/4" NC x 5 1/2" Ig + nylon locknut .......ccoieiiiiiii e
NUL T/2"-20 NF o et et e e e
SPIING NOIAET ..
Spring 7/16" x 1 3/4" d.i. x 2 5/8" d.e. X 7 1/2" Ig.eeviiiiiiiiiiiiiiii e
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut ........c.cooiiiiiiiiiiieeens
Bolt 3/4" NC x 5" Ig 4+ nylon [ocknuUt ..o

Bolt 1/2" NC x 2" Ig 4+ nylon [0CKNUL ......oiiiiiii e

Rear panel (with grain door) ..o
Quick coupler T/2" Male cuuuii i

-18 -

—



DUMPING BOX P-1648 & P-1848

,..,.U....”..,”../ = / N&W .

W



DUMPING BOX P-1648 & P-1848

REF.

—
QOWONOOOOTP,WN= =

PP PDPPOUOWOWWOWWWWWWWWWNNDNNNNNNNNN_,2 2 Ao
APWON—_L,OO0OOONOOODOOPRPWON—,LPOOONOOOOOOOPWN—,LPOO0OONOOOOPRWWN -

PART #

120-03091
120-03101
110-17331
160-08181
Std.
376-46000
120-03071
120-03081
110-17421
Std.
110-00471
110-00401
110-00421
160-08171
110-17341
110-14901
160-08201
120-03861
120-03851
110-17441
Std.
190-04671
130-09981
110-17381
Std.
300-34310
51436
51435
110-17431
110-14971
110-08891
110-08911
150-01811
300-46550
338-40000
10216
110-08901
110-17451
300-38490
300-38460
300-40340
190-04451
190-03831
130-23491
300-46520
319-38310
Std.
Std.
Std.

DESCRIPTION

Front panel ..o
R T= Y =11V o ] ] o
Cotter PiN T/4" X 2" Ig tuineie et
Flat Washer 3/4 ...t
g = 0] o o P
g = 0] o o P
Clevis PIN T /4" X 7 g cueee it
Grease fitting 1/4" -28 droit .....cocieiniiii e
Cylinder 5 sections 72" (ref. p. 31) oo s
Clevis pin for cylinder (at the bottom) 1 1/2" dia. x 10 1/4" Ig....cccvvvvnrnnnnn.
Clevis pin for cylinder (at the top) 1 1/4" dia. X 9 1/8" Ig ..cvvvvviiiiiiiiiinnnne.
FroNt STACK v e
S PANE e e
S PANE e e
REar STACK et
Rear panel (Raut) ..o
Rear panel with grain door (bas) ........cooiiiiiii
Rear panel SUP PO ..ot
Cable Clamp B/ B ot
O o] -

RS o1V B = F B T
Bolt 5/16" NC x 1 1/2" Ig + nylon locknuUt ........coiiiiiiiiiii e
Clevis pin T/2" X 1 37784 1g cueneieiii e
YOKE 1/2" =20 NF o
RO T/2" FOr TOCK ueneeie e e
RO T/2" FOr TOCK ueneeie e e
R AT T 1=
Lock @assembly pivot ...
Clevis Pin /4" X 3 1/ Ig e
Bolt 3/4" NC x 5 1/2" Ig + nylon locknut ..o
NUL T/2"-20 NF ot aens
Spring 7/16" x 1 3/4" i.d. x 25/8" 0.d. X7 1/2"Ig «eevvieiriiiiiiiiiiiiiieen
SPIHNG NOIAET L. e
Rear stack (aut) .....co.oinieii e
Bolt 7/16" NC x 4 1/2" Ig + nylon locknut ........cccoiiiiiiiiiiieees
Bolt 7/16" NC x 4" Ig + nylon locknut ......coouiiiiiiiiii e
Bolt 1/2" NC x 2" Ig 4+ nylon locknut .........oooiiiiiiii e
Hose 3/8" x 240" Ig+ 2 fittings BUTO08 .....coiiiiiiiiiiii e
Hose 3/8" x 258" Ig+ 2 fittings BUTO08 .....coieiiiiiiiiiii e
R AT T 1=
Bolt 3/4" NC x 5" Ig + nylon [oCKNUT ...
Plow bolt 7/16" NC x 1 1/2" Ig + nylon locknut .............cooiiiiiiiiiins
Fitting 3/8" - 90 degrees SWIVel ........oiiiiiiiii e
Shackle 3/8" + clevis & COtter PiN..c.vieii i e
Quick coupler T/2" Male ..ouiiriiii i

' P-1848=<

N=ama N amamaa | @2a NDDNDNMNDN_L,REN_, AN NN 2O = N -

10 10
12 12
2 2
1 -
-1
1 1
2 2
6 6
1 1
2 2
1 1



DUMPING BOX ON TANDEM P-51648 & P-51848




DUMPING BOX ON TANDEM P-51648 & P-51848

REF.

—
QOVWONOOOOTP,WN= =

PP PDPOWOOWWOWWWWWWWWNNDNDNDNNNNNNNN=_2 2o
WN- 00V ONOODAAPLWN-_O0OO0OONOOODOODOTPALPWON—LOOO0OONOOOPDWWN=

PART #

120-03171
120-03191
110-17331
160-08181
Std.
376-46000
120-03181
120-03201
110-17421
Std.
110-00471
110-00401
110-00421
160-08171
110-17341
110-14901
160-08201
120-03861
120-03851
110-17441
Std.
190-04671
130-09981
110-17381
Std.
300-34310
51436
51435
110-17431
110-14971
110-08891
110-08911
150-01811
300-46550
338-40000
10216
110-08901
110-17451
300-38490
300-38460
300-40340
190-04451
190-03831
130-23491
Std.
319-38310
300-46520
PN-165161

DESCRIPTION QTyY

o] [o0]

3 3

BB

[- 9 o
= 0 = T PP 1T -
= 0 = T PP -1
Front PAnel ..o e 2 2
R T= Y =11V o ] ] o 1 1
Cotter PiN T/4" X 2" Ig wueeieiii e 5 b
Flat Washer S/4 ... e 1 1
g =0 o 0 P 1 -
g =0 o 0 P -1
Clevis pin' T 1/4" di@. X 7™ 1g «eueueieiii e 2 2
Grease fitting 1/4" -28 droit ......ocieiniiii e 8 8
Cylinder 5 sections 72" (ref. p. 31) oo T 1
Clevis pin for cylinder (at the bottom) 1 1/2" dia. x 10 1/4" .....cocvviiiiinnnnn. 1 1
Clevis pin for cylinder (at the top) 1 1/4" dia. x 9 1/8" ...ciiiiiiiiiiiiiiiiiiene, 1T 1
Front StaCK ..oviii i e 2 2
S PANE .t 8 -
S PANE .t - 8
LT | =Y - o] P 2 2
Rear panel (Raut) ..o 1 1
Rear panel with grain door (bas) .......coooiiiiiii 1 1
R T=F= Tl o F= T = T U o o Yo 2 2
CablE ClaMI o e, 4 4
O o - 1T 1
00 P 2 2
CENTral STACK .ttt 2 2
SPIING BB T8 i e 2 2
Bolt 5/16" NC x 1 1/2" Ig + nylon locknUt ........cviiiiiiiiiiiii e 2 2
Clevis pin T/2" X 1 37784 1g cueneeiiii e 1 1
YOKE T/2" 20 N i e 1 1
RO /2" FOr I0CK 1uve ittt e 1T -
RO /2" FOr I0CK 1uve ittt e -1
LA = 1] o 1= P 1T 1
Lock @assembly pivot ... 1 1
Clevis PiN /4" X 3 1/ Ig e 1 1
Bolt 3/4" NC x 5 1/2" Ig + nylon locknut ... 1 1
NUL T/27-20 NF i e ettt e aeaaaaens 2 2
Spring 7/16" x 1 3/4" i.d. x 25/8" 0.d. X7 1/2"Ig +eevvieiiiiiiiiiiiiieeen 1 1
SPIHNG NOIAET .. 1 1
Rear Stack (NaUL) ..ui.eieiiiiii e 2 2
Bolt 7/16" NC x 4 1/2" Ig + nylon locknut ........cccoieiiiiiiiiieee 10 10
Bolt 7/16" NC x 4" Ig + nylon locknut .......ccoiiiiiiiii e 12 12
Bolt 1/2" NC x 2" Ig 4+ nylon locknut ........ccoiiiiiiiiii e 2 2
Hose 3/8" x 240" Ig + 2 fittings BUTO08 ......ciiiiiiiiiii e 1 -
Hose 3/8" x 258" Ig + 2 fittings BUTO08 ......oiiiiiiiiiii e -1
LA = 1] o 1= PP 1T 1
Fitting 3/8" - 90 degrees SWiIVel ........iiiiiiiiii e 1 1
Plow bolt 7/16" NC x 1 1/2" Ig + nylon locknut ............c.ooiiiiiiiiiin, 6 6
Bolt 3/4" NC x 5" Ig 4+ nylon locknut .........cooiiiiiiii e 2 2
Tire 16.5 X 16.T-T0 PlYS .ottt e e eeaaaeas 4 4



DUMPING BOX ON TANDEM P-51648 & P-51848

REF. PART # DESCRIPTION aTy
o] [o0]

3 3

L 10

[- 9 o

44 W14C16.1 RiM 16.71 X 1T4-8 DOUITS ..uiviniiiiiiii e e e e 4 4
45 110-00444 Right tandem asSembIy .....ciuiieiiiiii i 1 1
46 36132 Hub H-8001 @SSEMDIY c.uotiiiiii e e e 4 4
47 110-00501 Clevis 1 3/4" dia. X 271 B5/8" Ig wueririiii e 2 2
48 300-40400 Bolt 1/2" NC x 3" Ig + nylon [oCKNUL ....ceiuiiii e 2 2
49 160-00661 Bushing 1 3/4" i.d. X 2" 0.d. X 3" 19 eiuiuiiiiiiiiie e 4 4
50 150-00211 AXIE (WEIEA) ... 4 4

51 110-00443 Right tandem frame .......cooiiiiii i e 1 1

NI 110-00442 Left tandem assembly ..o 1 1

52 110-20561 JACK TOO000 DS wuuiuiieitii ettt et 1 1

53 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut ... 4 4

54 Std. Shackle 3/8" + clevis & COtter PiN..cuiiiii e 2 2

55 110-00441 Left tandem framie . oo e 1T 1

56 120-00141 HITC @SSy . ottt e e 1 1

57 300-46400 Bolt 3/4" NC x 3" Ig + nylon [oCKNUT ..o 4 4

58 110-00491 SWIVEIL NITCR L 1 1

59 130-21111 Flat washer T 13/16" d.i. X 8" 0.8, toriiiiiiiiii e 1 1

60 357-62000 Castle NUE T B/4"-0 NC . it e 1 1

61 Std. Cotter Pin T/4" X B T/2 1g ceeiiieie e 1 1

62 Std. Quick coupler /2" Male ..ouiiuiiiii i e 1T 1

NI = not illustrated

-23 -



DUMPING BOX P-1672 & P-1872




DUMPING BOX P-1672 & P-1872

REF.

—
QUOWONOOOGOPPL,P,WWN=-=-

PP WWWWWWWWWWNDNNNNNNNNNN= 2 22 aaaa
0 OVCOUONOOOPWNLOOONONOOPLPWN_,LrOOOONOOOOPRLWN =

PART #

120-03091
120-03101
110-17331
110-17341
110-14901
110-17351
110-14911
110-14912
110-17361
110-14891
120-03071
120-03081
120-03821
120-03831
110-17231
110-17221
190-04671
160-08181
160-08171
110-17371
110-17381
110-17391
110-17401
160-08201
190-04391
110-00471
110-00401
110-00421
110-17421

Std.

Std.
130-23491

Std.
190-04451
190-03831
300-46550
376-46000
300-38490
300-38460
300-40340
130-09981

Std.

Std.
300-38280
130-21901
150-03581
300-46460
300-38430

DESCRIPTION QTY

N N

5 ®©

i od
= 0 = P 1 -
= 0 = -1
Front Panel ...uoi i 2 2
S PANEL .t 8 -
S PANEL .t - 8
Side PanEl (tOP FBAI) 1.viiiii it 2 -
Side panel (top rear, right side) .......ccoiiiiiiii e -1
Side panel (top rear, left Side) ...ccovuiiiiiiii -1
Side panel (top froNT) ..ot 2 -
Side panel (top froNT) ..ot - 2
L P o 0 1 -
L P o 0 -1
REaAr PaNEl vt 1T 1
Left rear panel PiVOt ..uoieii i 1T 1
Perforated rear baffle ........cooiiiiiiii 1T 1
ROOT SUP DOt .ttt 1 1
L1 o - P 1 1
S AT Y PO ciiiiiii i 1T 1
Front StaCK .oviiiiiiii i 2 2
o] =3 = Tod S § o] o ) IS 2 2
CeNtral STACK ..vieii et e 2 2
Central StACK (TOP) uviriiieii it 2 2
Rear StaCK (tOP) «uuuiiriiitii it 2 2
REar STACK vttt 2 2
Cable T/ X Q7 g ettt e 2 2
Cylinder 5 sections 72" (ref. p. 371) i 1 1
Clevis pin for cylinder (at the bottom) 1 1/2" dia. x 10 1/4" Ig....ccevvviinninnnns 1 1
Clevis pin for cylinder (at the top) 1 1/4" dia. X 9 1/8" Ig .ccvvvvviiiiiiiiiiiinns 1 1
Clevis pin T 1/4" dia. X 7" Ig ceeniiii i e 2 2
Grease fitting 1/4"-28 straight ........ooeiiiiii e 5 b
Cotter PIN T/4" X 2™ 1g e e 5 b
KA 1= 0 1= PN 1 1
Fitting 3/8" - 90 degrees SWiIVel ......ccoiiniiiii e 1 1
Hose 3/8" x 240" Ig + 2 fittings 8UT08 .....ccciiiiiiiiiiiii e 1 -
Hose 3/8" x 258" Ig + 2 fittings 8UT08 .....ccciiiiiiiiiiii e -1
Bolt 3/4" NC x 5 1/2" Ig + nylon locknut ... 1 1
Flat Washer S/4 " . e 1 1
Bolt 7/16" NC x 4 1/2" Ig + nylon locknut ........cccooviiiiiiiiiiiiieeee 12 12
Bolt 7/16" NC x 4" Ig + nylon locknut ......ccoiiiiii e 16 16
Bolt 1/2" NC x 2" Ig + nylon locknut ..o 2 2
HOOOK e 2 2
Shackle 3/8" + clevis & Cotter Pin....ciii i 6 6
Ve Gl T/ o e e 8 8
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer .................ooeuil. 4 4
Spacer for rear panel PIVOT ....cuiuiiiii i 8 8
Bushing 1" 0.d. x 3/4" i.d. X 2 /4" Ig cceuiiiiii i 2 2
Bolt 3/4" NC x 4" Ig + lock washer ..o 2 2
Bolt 7/16" NC x 3 1/2" Ig + nylon locknut & flat washer ..............c.coevie. 4 4

-25-



DUMPING BOX P-1672 & P-1872

REF.

42
43
44
45
46
47
48
49
50
50
51

52
53
54
55
56
57
58
59
60

PART #

300-36250
300-40310
300-34310
Std.

51436
51435
338-40000
110-08891
110-17431
110-14971
110-08901
10216
150-01811
110-08911
120-03832
120-03841
300-40490
130-23991
Std.

Std.

DESCRIPTION QTY

N N

s ®

-
Bolt 3/8" NC x 1" Ig + nylon locknut ........cooiiniiiiii e 4 4
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut ... 4 4
Bolt 5/16" NC x 1 1/2" Ig + nylon locknut ... 2 2
SPIING B-B 1B e 2 2
Clevis pin T/2" X 1 B7/84™ 1g .o e 1 1
YOKE T/2 - 20NF Lo e 1 1
NUT T/27-20 NF o e et e e naaneas 2 2
L A= 1= 2 1= P 1 1
Rod 1/2" fOr l0CK v 1 -
Rod 1/2" fOr l0CK v -1
SPHNG NOIAET ... e e 1 1
Spring 7/16" x 1 3/4" i.d. x 2 5/8" d.0. X 7 1/2" Ig eoeiiiiiiiiiiiiiiiieeene 1T 1
Clevis pin 3/4" di@a. X 3 1/4" 1g eniii i 1 1
Lock @ssemMbIly PIVOT ...t 1 1
Right rear panel pivol ..o 1 1
L€ T -1 e [ Yo P opt. opt.
Bolt 1/2" NC x 4 1/2" Ig + nylon locknut ... 4 4
AN ON i 2 2
Cable Clamp B/ B .. e 4 4
Quick coupler 1/2" Male ..ouiiii i 1 1

-26 -



DUMPING BOX ON TANDEM P-51672 & P-51872




DUMPING BOX ON TANDEM P-51672 & P-51872

REF.

—
OCOWONODDCITRDWWN = o

PP DPWOWWOWWWWWWWWNNNMNDNNNNNNN=_2 22
N 000N PWN—_,rOCOQOOONOOOPPWN_,LrOOONOOOOPRON -

PART #

120-03171
120-03191
110-17331
110-17341
110-14901
110-17351
110-14911
110-17361
110-14891
120-03181
120-03201
120-03821
120-03831
110-17231
110-17221
190-04671
160-08181
160-08171
110-17371
110-17381
110-17391
110-17401
160-08201
190-04391
110-00471
110-00401
110-00421
110-17421

Std.

Std.
130-23491

Std.
190-04451
190-03831
300-46550
376-46000
300-38490
300-38460
300-40340
130-09981

Std.

Std.
300-38280
130-21901
150-03581
300-46460
300-38430
300-36250

DESCRIPTION QTY

<+ <

° ®

010

o o
=T 0 = T PP 1T -
=T 0 = T PP -1
Front PAnel ..o e e 2 2
S PANE e 8 -
S PANE e - 8
T Lo Lo o =1 1= B o TN == 1 2 -
T Lo Lo o =1 1= B o TN == 1 - 2
Side panel (tOP frONT) ..ooeiii i e e 2 -
Side panel (tOP frONT) ..ooeiii i e e - 2
g =0 o 0 P 1 -
g = 10 o 0 P -1
Rear PaANEl ..o 1 1
Left rear panel Pivot ..oooueiiii i e 1 1
Perforated rear baffle ......ccoooiiiiiiii 1 1
[ To o ¥ =T U] o oo 1 1
51 o - 1T 1
R T= Y =1V o ] ] o P 1 1
Front STaCK ..ovii i e 2 2
0T = = o3 e o ) S 2 2
L0 01 = 1 - oS 2 2
Central STACK (TOP) vuviuieiiiiii i et 2 2
=TT Y = Yo G o] ) 2 2
REAI STACK +.uitiitiit it e 2 2
CablE T/ 2 2
Cylinder 5 sections 72" (ref. p. 31) oo s T 1
Clevis pin for cylinder (at the bottom) 1 1/2" dia. x 10 1/4" Ig....ccccvvvvnennnnn. 1 1
Clevis pin for cylinder (at the top) 1 1/2" dia. X 9 1/8" Ig ..cvvvviiiiiiiiiiinnnne. 1 1
Clevis PIN T /4" X 7 g cuiee it 2 2
Grease fitting 1/4"-28 straight ........ccoieieiiiii e 8 8
Cotter PiN T/4" X 2" I tuiee i e 5 b
LA = 1] o 1= PP 1T 1
Fitting 3/8" - 90 degrees SWIVel ........oiiiiiiiii e 1 1
Hose 3/8" x 240" Ig + 2 fittings 8UT08 ......iiiiiiiiiii e 1 -
Hose 3/8" x 258" Ig + 2 fittings 8UT08 ......oiiiiiiiiii e -1
Bolt 3/4" NC x 5 1/2" Ig + nylon locknut ... 1 1
Flat Washer B/4 . e 1 1
Bolt 7/16" NC x 4 1/2" Ig + nylon locknut ........cccoiiiiiiiiiiiieees 12 12
Bolt 7/16" NC x 4" Ig + nylon locknUt .....c..oiiiiiiiii e 16 16
Bolt 1/2" NC x 2" Ig 4+ nylon locknut .........cooiiiiiiii e 2 2
00 2 2
Shackle 3/8" + clevis & COtter PiN..o.iieiii i 6 6
Vire Clip T/ o e e e 8 8
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer .......................... 4 4
Spacer for rear panel PIVOT ..o e 8 8
Bushing 1" 0.d. X 0.765 i.d. X 2 3/4" Ig «eieiriniii e 2 2
Bolt 3/4" NC x 4" Ig + lock Washer ........coiiiiiiiiiii e 2 2
Bolt 7/16" NC x 3 1/2" Ig +nylon locknut & flat washer ....................ceee. 4 4
Bolt 3/8" NC x 1" Ig + flat washer .........coiiiiii e 4 4

-28 -



DUMPING BOX ON TANDEM P-51672 & P-51872

REF. PART # DESCRIPTION QTy
<+

° ®

1o 10

[- 9 o

43 300-40310 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut ... 4 4
44 300-34310 Bolt 5/16" NC x 1 1/2" Ig + nylon locknuUt ........ccooiiiiiiiiiiiieeees 2 2
45 Std. SPIING BB 1B it 2 2
46 51436 Clevis pin T/2" X 1 37784 1g cueneieiiii e 1 1
47 51435 YOKE T/2"-20NF .. 1 1
48 338-40000 NUL T/2"-20 NF ot e ens 2 2
49 110-08891 LT T 1= 1T 1
50 110-17431 RO 1/2" 08 TOCK «neniiiee e 1 -
50 110-14971 RO 1/2" 08 TOCK «neniiiee e -1
51 110-08901 SPIHNG NOIAET . 1 1
52 10216 Spring 7/16" x 1 3/4" i.d. x 25/8" 0.d. X7 1/2" Ig +eeivieiriiiiiiiiiiiiieeen 1 1
53 150-01811 Clevis pin 3/4" dia. X 3 T/4" 1g «eiuiniii s 1 1
54 110-08911 LoCKk @SSemMbBIY PIVOT . uieiii i e 1 1
55 120-03832 Right rear panel pivot ..o 1 1
56 120-03841 LG T =TT e [0 Yo P T 1
57 W14C16.1 RiM 16.1 X T4-8 DOUIS ...ovinininii e 4 4
58 36132 Hyb H-80071 @SSemMbIY ..ot e 4 4
59 110-00501 Clevis 1 3/4" dia. X 271 B5/8" Ig wueriniiie i 2 2
60 300-40400 Bolt 1/2" NC x 3" Ig + nylon [0CKNUT ....coeiviiii e 2 2
61 160-00661 Bushing 1 3/4" d.i. X 2" d.€. X 3" Ig ceiuiuiiiiii e 4 4
62 150-00211 AXIE (WEIEA) ... 4 4
63 110-00443 Right tandem frame .......ccoiiiiiii e 1 1
64 PN-165161 Tire 16.5 X 16.7T = TO PlYS ceuiuieieii e 4 4
65 110-00444 Right tandem asSembIy .....oiuiieiiiiiii i 1 1
NI 110-00442 Left tandem assembly ..o 1 1
66 130-21111 Flat washer T 13/16" i.d. X 3" 0.0 «cviiiiiiiiii i 1 1
67 110-00491 SWIVEL NITCH . 1 1
68 357-62000 Castle NUE T 3B/4" =B N C ..ttt aas 1 1
69 300-46400 Bolt 3/4" NC x 3" Ig + nylon [oCKNUT ..o 4 4
70 120-00141 o L T T3V 1 1
71 Std. Cotter Pin 1/4" X 3 T/2M 1g. couiiei e e 1 1
72 110-00441 Left tandem framie . oo e 1T 1
73 300-40490 Bolt 1/2" NC x 4 1/2" Ig + nylon locknut ... 4 4
74 130-23991 S AN G ON et 2 2
75 Std. Cable Clamp B/ B et 4 4
76 110-20561 107 4T 10101010 I | o - PP PPN 1 1
77 300-20561 Bolt 1/2" NC x 1 1/2" Ig + nylon locknut ... 4 4
78 Std. Quick coupler T/2" Male ..ouiiriiii i 1 1

NI = not illustrated

-29 -



DUMPING BOX ROOF

REF.

QOO NNOOOAOPRLPWONN= -

PART #

190-03821
190-03791
190-04401
190-04411
160-07091
120-03051
120-03061
300-38250
130-21891
130-17541
130-17521
130-17981
130-17522
130-17531
130-17511
130-17971
130-17512
300-34250

P—-1672TV
P—-1872TV

P—1672TAG
P—-1872TAG

DESCRIPTION
>
S
®
N
CaNVAS TOOT ittt e 1
CaNVAS TOOT 1ttt -
NYION TOPE B0 g cueiiiiiii i e 1
NYION TOPE B4 g ceiieiiii i e -
Roof support for Canvas ......ccviiiiiiii i 5
Iron angle for canvas roof ..........cooiiiiiiiii i 2
Iron angle for canvas roof ..o -
Bolt 7/16" x 1" Ig + nylon IoCkNUt ........oeiiiiiiii e 10
Galvanized steel roof ....ccoiiriiiii -
Iron angle for galvanized steel roof (left rear) 61" Ig .....cocvvviiininnnnns -
Iron angle for galvanized steel roof (left rear) 85" Ig .......ccvvviiiniinnnns -
Iron angle for galvanized steel roof (right rear) 61" Ig...................... -
Iron angle for galvanized steel roof (right rear) 85" Ig...................... -
Iron angle for galvanized steel roof (left front) 109" Ig .........cccevniis -
Iron angle for galvanized steel roof (left front) 109" Ig ..........ccvuiis -
Iron angle for galvanized steel roof (right front) 109" Ig .................. -
Iron angle for galvanized steel roof (right front) 109" Ig .................. -
Bolt 5/16" NC x 1" Ig + nylon locknut & flat washer........................... -

-30 -

170-02732

P-1872TV

-

-
r ON D O =,

QTy
2 g
5 &
55
il
10 10
7 8
1 -
-1
1 -
-1
1 -
-1
1 -
-1
44 55



TELESCOPIC CYLINDER 110-00471

REF. PART #
1 51586
2 51595
3 110-00472
NI* 51597
NI* 51589

*NI= Not illustrated

7
N2
Q/ //v\'\/’d
/ N N / /\ L
N \
ZIN|7 \y
wiINI%
NIZINIS
NZIN|
NIZIN
SINAIN
N\ \/%/—2
AR
\|
\/\ \
N
/ij\
) — mi=tal=iN
IZNIZN
NANIN 3
. ,
77
I |

DESCRIPTION

{0 o o =Y o3 o
L 1= 0 o
Threaded CYliNAEr DASE .....coiiiiiii i e e e aaeaas
Repair Kit for CYlNAEr ..o e e e
Seal Kit fOr CONMNECTON .o e e e

-31-



HUB H8001 ;6132

REF.

—
QOVWoONOOOGPA,WN =

—_
N =

PART #

Std.
36114
36116

Std.
36118
36120
36135
36122
36123
36125
36127
36129

DESCRIPTION

Cotter PN B/ 16" X 2 T/ 2 i

Dust cap 3.135" ¢....
Castle nut 1" - 14 .....
Flat washer 1" .........
Roller bearing Timken:
Roller bearing Timken:
Nut 5/8" ...,
Stud 5/8" x 2 1/8" ...
Hub only H8001 .......
Roller bearing Timken:
Roller bearing Timken:

Oil seal no. CR27361

cup NO. LM BOB8BTO ..ot
cone NO. LM BOB8B49 ....c.viiiiiiii i

-32-



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ Q @ Grade 8* <Z> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Pound feet |Newtonmeters| Pound feet |Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 32.5 39.3
3/8 9.53 20 23 27.1 31.2 35 42 47.5 57.0 45 54 61.0 73.2
7/16 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 94.9 113.9
172 12.70 45 52 61.0 70.5 80 96 108.5 130.2 110 132 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 5153 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 5424  650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 9438 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
112 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
. Grade 4T O @ Grade 7T @ Grade 8T @
4 - g
8 g § é Torque Torque Torque
N
o 2 = E’ Pound feet | Newtonmeters| Poundfeet |Newtonmeters| Pound feet |Newton meters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 94 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 339 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 379 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 109.8 126 96 109 130.1 147.7
Ml16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 174.8 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 262.9
M20 UNC 2.5 108 130 146.3 176.2 186 205 252 2778 213 249 | 288.6 3374
M8  UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 393 35 47 474 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14  UNF 1.5 52 64 70.5 86.7 90 106 122 143.6 107 124 145 168
Ml16  UNF 1.5 69 83 93.5 112.5 120 138 162.6 187 140 158 189.7 214.1
M18 UNF 1.5 100 117 136  158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 178.9 203.3 206 242 | 279.1 327.9 246 289 | 3333 391.6

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

-33-




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Hydraulic cylinders are covered by the manufacturer
of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
1s modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-34 -






Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

(Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WWWw.pronovost.qc.ca



	#2068 to #2082

	Return to dumping box index
	DUMPING BOX P-1624, P-1824
	DUMPING BOX ON TANDEM P-51624, P-51824
	DUMPING BOX P-1648, P-1848
	DUMPING BOX ON TANDEM P-51648, P-51848
	DUMPING BOX P-1672, P-1872
	DUMPING BOX ON TANDEM P-51672, P-51872
	DUMPING BOX ROOF
	110-00471
	36132 HUB
	Previous year

